
State Pollutant Discharge Elimination System 
(SPDES) DISCHARGE PERMIT 

SIC Code: 8999 NAICS Code: 713990 SPDES Number: NY0272884 

Discharge Class (CL): 02 DEC Number: 3-5148-00374/00001

Toxic Class (TX): N Effective Date (EDP): New Term 

Major-Sub Drainage Basin: 13 - 07 Expiration Date (ExDP): 

Water Index Number: H-172 Item No.: 862-6 - 676 Modification Dates 
(EDPM): Compact Area: - 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)  

PERMITTEE NAME AND ADDRESS 

Name: The Lazy Swan Golf & Country Club, LLC Attention: Anthony Bacchi, Manager 
[...]
shall summarize information for January to December of the previous year and shall be submitted electronically, or in 
hardcopy format, utilizing the SPDES Annual Report Form available on the DEC’s website.  

  
Hard copy submission of the Annual Report shall be submitted to the Regional Water Engineer at the address below: 

 
Department of Environmental Conservation 
Regional Water Engineer, Region 3 
21 South Putt Corners Road, New Paltz, New York, 12561-1620    Phone: (845) 256-3000 

 
C. Additional information required to be submitted by this permit shall be summarized and reported to the Regional Water 

Engineer and Bureau of Water Permits at the following addresses:  
 

Department of Environmental Conservation 
  Division of Water, Bureau of Water Permits 
  625 Broadway, Albany, New York 12233-3505   Phone: (518) 402-8111 

 
Department of Environmental Conservation 
Regional Water Engineer, Region 3 
21 South Putt Corners Road, New Paltz, New York, 12561-1620    Phone: (845) 256-3000 

 
D. Monitoring and analysis shall be conducted using sufficiently sensitive test procedures approved under 40 CFR Part 

136, unless other test procedures have been specified in this permit.  
 

E. More frequent monitoring of the discharge(s), monitoring point(s), or waters of the State than required by the permit, 
where analysis is performed by a certified laboratory or where such analysis is not required to be performed by a 
certified laboratory, shall be included in the calculations and recording of the data on the corresponding DMRs. 

 
F. Calculations which require averaging of measurements shall utilize an arithmetic mean unless otherwise specified in 

this permit. 
 

G. Unless otherwise specified, all information recorded on the DMRs shall be based upon measurements and sampling 
carried out during the most recently completed reporting period. 

 
H. Any laboratory test or sample analysis required by this permit for which the State Commissioner of Health issues 

certificates of approval pursuant to section 502 of the Public Health Law shall be conducted by a laboratory which 
has been issued a certificate of approval. Inquiries regarding laboratory certification should be directed to the New 
York State Department of Health, Environmental Laboratory Accreditation Program.  



  
Permittee: Lazy Swan Golf and Country Club, LLC  Date: September 18, 2024  v.1.25 
Facility: Lazy Swan Golf and Country Club  Permit Writer: Aparna Roy 
SPDES Number: NY0272884  Water Quality Reviewer: Aseem Kumar 
USEPA Non-Major/Class 02 PCI     Full Technical Review 

PAGE 1 OF 20 
 
  

 
 

SPDES Permit Fact Sheet 
Lazy Swan Golf and Country Club, 

LLC 
Lazy Swan Golf and Country Club 

NY0272884 
 
 
 

 
 
 
 
 
 

  



  
Permittee: Lazy Swan Golf and Country Club, LLC  Date: September 18, 2024  v.1.25 
Facility: Lazy Swan Golf and Country Club  Permit Writer: Aparna Roy 
SPDES Number: NY0272884  Water Quality Reviewer: Aseem Kumar 
USEPA Non-Major/Class 02 PCI     Full Technical Review 

PAGE 2 OF 20 
 
  

 

Contents 
Summary of Permit Changes ................................................................................................................................ 3 

Administrative History ........................................................................................................................................... 3 

Facility Information ................................................................................................................................................ 3 

Site Overview .................................................................................................................................................... 5 

Receiving Water Information ................................................................................................................................ 6 

Permit Requirements ............................................................................................................................................ 7 

USEPA Effluent Limitation Guidelines (ELGs) Applicable to Facility ................................................................ 7 

Whole Effluent Toxicity (WET) Testing ............................................................................................................. 7 

Anti-backsliding ................................................................................................................................................. 7 

Antidegradation ................................................................................................................................................. 7 

Discharge Notification Act Requirements .......................................................................................................... 7 

Schedule of Compliance ................................................................................................................................... 8 

OUTFALL AND RECEIVING WATER SUMMARY TABLE .................................................................................. 9 

POLLUTANT SUMMARY TABLE ......................................................................................................................... 9 

Outfall 001 ......................................................................................................................................................... 9 

Appendix: Regulatory and Technical Basis of Permit Authorizations ................................................................. 12 

Regulatory References ................................................................................................................................... 12 

Outfall and Receiving Water Information ........................................................................................................ 12 

Interstate Water Pollution Control Agencies ................................................................................................... 13 

Existing Effluent Quality .................................................................................................................................. 13 

Permit Requirements ...................................................................................................................................... 13 

 
 
  



  
Permittee: Lazy Swan Golf and Country Club, LLC  Date: September 18, 2024  v.1.25 
Facility: Lazy Swan Golf and Country Club  Permit Writer: Aparna Roy 
SPDES Number: NY0272884  Water Quality Reviewer: Aseem Kumar 
USEPA Non-Major/Class 02 PCI     Full Technical Review 

PAGE 3 OF 20 
 
  

Summary of Permit Changes 
A new State Pollutant Discharge Elimination System (SPDES) permit has been drafted for the Lazy Swan Golf 
and Country Club. The previous permit was expired in 2013. A full technical review was conducted. The changes 
to the permit are summarized below: 
 

• Updated permit format and definitions  
• Changed the Water Index Number. Water classification remains the same as C.  

As per 6 NYCRR Subchapter B, “Classes and Standards of Quality and Purity assigned to fresh 
surface and tidal salt water” streams which are not shown on the reference maps shall be assigned to 
class D, except that any continuous flowing natural stream which is not shown on the reference maps 
shall have the same classification and assigned standards as the waters to which it is directly tributary. 
The facility’s discharge receiving water is not shown on the reference maps and tables of the 
regulation. Therefore, receiving water classification is assigned to C, Sawyer Kill, to which the receiving 
waterbody is directly tributary. 

• Changed limit for Total Ammonia (as NH3) from June 1st to October 31st from 1.1 mg/l to 1.5 mg/l. The 
new permit converted Total Ammonia (as NH3) limits to Ammonia Nitrogen (as N) of 1.24 mg/l. 

• Added mass-based limit for Ammonia Nitrogen (as N) from June 1st to October 31st of 0.1 lbs/d. 
• Added mass-based limit for Ammonia Nitrogen (as N) from November 1st to May 31st of 0.15 lbs/d. 
• Changed daily max effluent limitation for total residual chlorine (TRC) from 0.1 mg/l to 0.03 mg/L 
• Changed sample frequency for BOD5, TSS, Ammonia, Phosphorus and Fecal Coliform from monthly to 

quarterly. 
• Changed Sample Type for BOD5, TSS, Ammonia (as N) and Phosphorus from 4-hour composite to Grab. 
• Changed sample frequency for Settleable Solids, pH and Dissolved Oxygen from Weekly to Daily  
• Updated footnotes 
• Added Monitoring Location and General Requirements 
• Added schedule of compliance for submitting an Engineering Report with sampling results. 
• Added requirement for Annual SPDES Monitoring Report submission. 

 
This fact sheet summarizes the information used to determine the effluent limitations (limits) and other 
conditions contained in the permit. General background information including the regulatory basis for 
the effluent limitations and other conditions are in the Appendix linked throughout this fact sheet. 

Administrative History 
1/1/2009 The last full technical review was performed and the SPDES permit became effective with a new 

five-year term and expiration date of 12/31/2013. The 2009 permit, along with all subsequent 
modifications,has formed the basis of this permit. 

 
The permit was administratively renewed in 2014. 

 
12/31/2013 The SPDES permit expired. 
 
3/13/2024  The Lazy Swan Golf and Country Club, LLC submitted a new PCI form to renew the expired 

permit.  
 

Facility Information 
This facility is a private facility that receives flow from domestic users, with effluent consisting of treated sanitary 
wastewater. The collection system consists of separate sewers. The facility does not have any significant 
industrial users (SIUs).  



  
Permittee: Lazy Swan Golf and Country Club, LLC  Date: September 18, 2024  v.1.25 
Facility: Lazy Swan Golf and Country Club  Permit Writer: Aparna Roy 
SPDES Number: NY0272884  Water Quality Reviewer: Aseem Kumar 
USEPA Non-Major/Class 02 PCI     Full Technical Review 

PAGE 4 OF 20 
 
  

The current 10,000 GPD treatment is a Purestream Biologically Engineered Single Sludge Treatment (BESST) 
system and consists of a course bar screen, flow equalization (surge tank), bioreactor which includes an 
anoxic compartment, aerobic compartment and a sludge blanket filtration clarifier. The system includes sludge 
storage tank with ancillary mixers and blowers. The wastewater treatment plant also includes dual media rapid 
Sand Filtration, UV Disinfection and Post Aeration. 
 
All treatment components are enclosed inside a building. Influent flows pass through a coarse bar screen and 
into an equalization tank. Flow is then pumped from the equalization tank into a V-notch weir box and into the 
anoxic tank. Flow control to the anoxic tank is via the V-notch weir; this allows for excess flow to return back to 
the equalization tank. In the anoxic zone the influent is mixed with return activated sludge from the bioreactor’s 
clarifier. The mixed liquor then underflows into the aeration zone from the anoxic zone (the clarifier separating 
the two zones). Fine bubble air diffusers are used to aerate the aerobic zone. The aerated mixed liquor then 
flows to the bottom of the sludge blanket filtration clarifier where sludge flocs and water are separated. This 
supernatant overflows into a weir trough and discharges into a dual-media rapid sand filtration system. Flow 
then travels into an open-channel ultra-violet disinfection chamber, followed by post-aeration, and finally 
through a trapezoidal flume for flow measuring. 
 

Sludge is aerated with a coarse bubble diffuser and hauled away. Decant goes back to the anoxic zone of 
bioreactor. 

The primary outfall (Outfall 001) is located next to a culvert at the bank of Unnamed Tributary of Sawyer Kill. The 
outfall piping travels several hundred feet east towards the clubhouse. The piping is below ground, follows an 
access road to outfall culvert and discharge to Unnamed Tributary of Sawyer Kill.  

The facility does not have any planned improvements. 
 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 



  
Permittee: Lazy Swan Golf and Country Club, LLC  Date: September 18, 2024  v.1.25 
Facility: Lazy Swan Golf and Country Club  Permit Writer: Aparna Roy 
SPDES Number: NY0272884  Water Quality Reviewer: Aseem Kumar 
USEPA Non-Major/Class 02 PCI     Full Technical Review 

PAGE 5 OF 20 
 
  

Site Overview 
 
 

 

 



  
Permittee: Lazy Swan Golf and Country Club, LLC  Date: September 18, 2024  v.1.25 
Facility: Lazy Swan Golf and Country Club  Permit Writer: Aparna Roy 
SPDES Number: NY0272884  Water Quality Reviewer: Aseem Kumar 
USEPA Non-Major/Class 02 PCI     Full Technical Review 

PAGE 6 OF 20 
 
  

 

 

Receiving Water Information 
The facility discharges via the following outfalls: 

Outfall No. SIC Code Wastewater Type Receiving Water 

001 8999 Treated Sanitary waste Unnamed Tributary of Sawyer Kill, Class C 

 
Reach Description: Recommended limits were done at the design flow of 0.01mgd. The stream is unnamed 
tributary of Swayer Kill with a standard of C per 6NYCRR 862.6 Item 676. Flows into a P-designated waterbody 
(H-172-P862), Item 677, downstream of the discharge. The stream is not listed on the 2018 New York State 
Section 303(d) List of Impaired/TMDL Waters, and therefore, there are no applicable wasteload allocations 
(WLAs) for this discharge. The tributary is an intermittent stream with flow less than 0.1 cfs.  
 
The 1Q10, 7Q10, and 30Q10 flows were used to calculate the acute, chronic, and human, aesthetic, wildlife 
(HEW) dilution ratios, respectively. 
Consistent with TOGS 1.3.1 for large rivers, the acute and chronic dilution ratios are limited to a max of 50:1 and 
100:1, respectively. 
 Dilution Ratio = (Facility Flow + Low Flow) / Facility Flow 

Outfall 
No. 

Acute Dilution 
Ratio 
A(A) 

Chronic Dilution 
Ratio 
A(C) 

Human, Aesthetic, 
Wildlife Dilution Ratio 

(HEW) 
Basis 

001 1:1 1:1 1:1 TOGS 1.3.1 
ISEL Limits 

 



  
Permittee: Lazy Swan Golf and Country Club, LLC  Date: September 18, 2024  v.1.25 
Facility: Lazy Swan Golf and Country Club  Permit Writer: Aparna Roy 
SPDES Number: NY0272884  Water Quality Reviewer: Aseem Kumar 
USEPA Non-Major/Class 02 PCI     Full Technical Review 

PAGE 7 OF 20 
 
  

The 7Q10 low-flow condition of the stream was found to be less than 0.1  CFS as drainage area is very small. 
Consistent with TOGS 1.3.1, intermittent stream effluent limits (ISEL) apply for intermittent stream, and the water 
quality standards will be applied as the end-of-pipe limit with no mixing or dilution.  

Permit Requirements 
The technology based effluent limitations (TBELs), water quality-based effluent limitations (WQBELs), Existing 
Effluent Quality and a discussion of the selected effluent limitation for each pollutant present in the discharge 
are provided in the Pollutant Summary Table.   

USEPA Effluent Limitation Guidelines (ELGs) Applicable to Facility 
Best Practicable Control Technology Currently Available (BPT), Best Conventional Pollutant Control Technology 
(BCT), Best Available Technology Economically Achievable (BAT), and New Source Performance Standards 
(NSPS) limitations are based on Effluent Limitation Guidelines developed by USEPA for specific industries1. For 
this facility there are no promulgated effluent guidelines. Appendix Link 

Whole Effluent Toxicity (WET) Testing 
None of the seven criteria that are indicative of potential toxicity are applicable to this facility; therefore, WET 
testing is not included in the permit. Appendix Link 
 

Anti-backsliding 
Total Ammonia (as NH3) limit from June 1st to October 31st in the expired permit was 1.1 mg/l based on a 
discharge to trout stream. After further water quality evaluation of the receiving stream, it is determined that the 
receiving waterbody is not a trout stream. Total Ammonia (as NH3) limit has been changed from 1.1 mg/l to 1.5 
mg/l based on stream class C with standard C. The new permit converted Total Ammonia (as NH3) limits of 1.5 